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KEY No. PART No. DESCRIPTION QUANTITY COMMENTS/
APPLICATION
1 5126711-00/0  HANDLE UPPER 1
5140045-06/2  SCREW 1/4” UNC X 38MM 1
LG HEX
3 5140164-00/4  NUT LOCKING 1
4 513665300/2 THROTTLE CONTROLCOMPLETE 1
5  5106139-03/2 GRASSBOX (HALF) 2 DARKBROWN
6  5147855-00/0  BLANKING PLATE 2 ~
7 5140607-00/2  BOLT HANDLE 1/4 UNCXASLG 2
8 514026600/7 WASHER 2
9 514069000/8  KNOB WING 2
10 514715000/6 TIE WRAP 1
11 5140045-04/7 SCREW 5/16" UNCX38MMLG 3
12 511667500/9  ADAPTOR PLATE 1
13 514028104/8 WASHER 3
14 5140837-00/5  NUT NYLOC 5/16 UNC. 3
15 5136711-00/8  SPRING SAFETY FLAP 2
16 512670200/ HANDLE LOWER 1
17 5116677-00/5 FLAP 1
18 514648500/7  LABEL WARNING 1 ¢
5146487-00/3  LABEL WARNING 1 A.B.F.D.NL.CH.
5146534-00/2  LABEL WARNING 1 I
5147859-00/2  LABEL WARNING 1 E.
19 5136623-00/5 TIEBAR 1
20 5140690-00/8  KNOB WING 2
21 5126642.08/0 ADJN/SFRONT & O/SREAR 2
22 5116670-00/0 COVER REAR 1
23 5147828-00/7  WHEEL 7" 2
24 510614000/6  CHASSIS 1
25 512664207/ ADJN/SREAR & O/SFRONT 2
26 5141585:00/9  SCREW 1/4"-20UNCX 19MM 4
LG
27 5147829-00/5  WHEEL 6" 2
28 5140281-01/4 WASHER 8
29 5141755:00/8  RING RETAINER a
30 5147830-00/3 HUB CAP a
31 5116671-00/8  COVER FRONT 1
32 5126600-00/5  LABEL FLYMO 1 cB
5137450-00/2  LABEL RL40 1
33 5147777-00/6  NUT 4
34 5146309-00/9 WASHER 6
3. SISES01/7  SCREW1/4"-20UNCX25MM 6
36 5126222:01/6  INSERT 1
7 5116663-00/5 FRAN 1
33 5116692:00/4  BLADE 40CM 1
39 5146677-06/6  BOLT BLADE 37MM LONG 1
40 513010900/1 SPANNER 1
PRODUCT VARIANT
964411401 GB. 964411409 O 964411416 0/5. 9644114-22 CH
9644114-08 F.B.NL. 964411411 |

. Where no application details are shown the part applies to ali countries.
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